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IntroductionDosage Ranges
Table 1: PSYCHOTROPIC DRUG DOSAGE RANGES30,39–47

Generic Brand Name
Dosage Range* 

(mg/day)
Alprazolam Xanax 0.75–10
Amitriptyline Elavil, Endep, Enovil 50–300
Amoxapine Asendin 50–600
Armodafinil Nuvigil 150–250
Asenapine Saphris 5–10 mg BID sublingual

Secuado 3.8–7.6 mg patch/24hr
Brexpiprazole Rexulti 2–4
Bupropion Wellbutrin,  

Wellbutrin SR, 
Zyban†

200–450
150–400
150–300

Buspirone BuSpar 15–60
Carbamazepine‡ Epitol, Tegretol 400–1,600
Cariprazine Vraylar 3–6
Chlordiazepoxide§ Librium, Libritabs, 

Mitran
15–100

Chlorpromazinell Ormazine, Thorazine 30–800
Citalopram Celexa 20–60
Clomipramine Anafranil 25–250
Clonazepam** Klonopin 0.50–4
Clorazepate§ ClorazeCaps, 

ClorazeTabs,  
Gen-XENE, 
Tranxene

15–60

Clozapine Clozaril 12.5–900
Desipramine Norpramin, 

Pertofrane
25–300

Desvenlafaxine Pristiq 50–100
Diazepam Valium, Valrelease, 

Zetran
4–40

Doxepin Adapin, Sinequan 25–300
Droperidol Inapsine 2.5–15
Duloxetine Cymbalta 40–120
Eszopiclone Lunesta 1–3
Fluoxetine Prozac, Sarafem 20–80
Fluphenazine Permitil, Prolixin 1–40
Flurazepam Dalmane 15–30
Fluvoxamine Luvox 50–300
Gabapentin Neurontin 300–3,600
Galantamine Reminyl 16–32
Halazepam Paxipam 60–160
Haloperidol Haldol 1–100
Iloperidone Fanapt 6–12 mg BID
Imipramine Janimine, Tofranil 50–300
Isocarboxazid Marplan 20–60
Lamotrigine Lamictal 25–400
Lemborexant Dayvigo 5
Levomilnacipran Fetzima 40–120
Lisdexamfetamine Vivance 30–70
Lithium Cibalith-S, Eskalith, 

Lithane, Lithobid, 
Lithonate, Lithotabs

600–1,800

Lorazepam Ativan 1–10
Loxapine Loxitane 20–250
Lumataperone Caplyta 42
Lurasidone Latuda 40–160
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Generic Brand Name
Dosage Range* 

(mg/day)
Maprotiline Ludiomil 25–225
Methylphenidate HCl Concerta  

Ritalin, Ritalin-SR
18–54
10–60

Mirtazapine Remeron 15–45
Modafinil Provigil 100–400
Nefazodone Serzone 200–600
Nortriptyline Aventyl, Pamelor 75–150
Olanzapine Zyprexa 5–20
Oxazepam Serax 30–120
Oxcarbazepine Trileptal 600–1,200
Paroxetine†† Paxil 20–60
Perphenazine Trilafon 12–64
Phenelzine Nardil 15–90
Pimozide Orap 1–10
Prazepam Centrax 30–60
Protriptyline Vivactil 15–60
Quazepam Doral 7.5–15
Quetiapine Seroquel 50–750
Risperidone Risperdal 2–16
Rivastigmine Exelon 6–12
Sertraline Zoloft 50–200
Suvorexant Belsomra 10–20
Temazepam Restoril 15–30
Thioridazine Mellaril 20–800
Thiothixene Navane 6–60
Tiagabine Gabitril 4–32
Topiramate Topamax 50–400
Tranylcypromine Parnate 30–60
Trazodone Desyrel 150–600
Triazolam Halcion 0.125–0.5
Trifluoperazine Stelazine 2–40
Trimipramine Surmontil 50–300
Valproic Acid/ Divalproex Depakene,  

Depakote
750–4,200

Venlafaxine‡‡ Effexor,  
Effexor XR***

75–375
75–225

Vilazodone Viibryd 30–40 mg
Vortioxetine Trintillex 10–20
Zaleplon Sonata 5–20
Ziprasidone Geodon 40–160
Zolpidem Ambien 5–10
*Recommended dosages may vary by indication. Dosage ranges include starting doses that may not represent 
effective dosages. Some drugs may be contraindicated or may require lower doses in pediatric, geriatric, or 
debilitated patients. Consult the prescribing information of individual drugs for more detailed information.
†Zyban is indicated as an aid to smoking cessation.
‡Although carbamazepine is not approved by the FDA for psychiatric indications, the authors view 
it as one of the most important agents available for the treatment of bipolar disorder. This view is 
supported in the medical literature.
§For alcohol detoxification and withdrawal, doses of up to 300 mg of chlordiazepoxide and 90 mg 
of clorazepate may be warranted.
llLabeling suggests that higher doses in severe cases may be appropriate, up to 2,000 mg/day, but little 
therapeutic gain is achieved by >1,000 mg/day for extended periods. Intramuscular doses may be necessary.
**Starting dosage of clonazepam should not be >1.5 mg/day for PD but doses up to 20 mg/day are 
approved for seizure disorders.
††Dosage range for paroxetine adjusted for OCD and PD.
‡‡Recommended starting dose is 75 mg/day.
***37.5 mg/day for 4–7 days is an initial dosing option.
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